
Model No.4331D CORDLESS JIG SAW



Model No.4331D CORDLESS JIG SAW

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note1 Note/∕

221 41004462 SWI-CT HB--ON 1

22/∕ /∕331U469 COMPRESSION SPRING 4 1

223 193/∕0860 TOBSING SE- 1

D12 INC. 7150U582

224 /∕07UU760 -APPING SCREW 4,19 0 X

22461 /∕07A4968 -APPING SCREW 4,19 O 0

227 /∕0027268 -APPING SCREW 4,32 1

220 U111496/∕ PAN TEAD SCREW M4,/∕7 1

228 071U8062 SWI-CT -G83HD 1

229 41004/∕64 SWI-CT LE*ER 1

22U 043U1969 HA--ERV TOLDER 1

212 10484U68 TOLDER 1

211 17/∕04761 GEAR TOBSING CO*ER COMPLE
-E

1 X

21161 1733U16U GEAR TOBSING CO*ER COMPLE
-E

Y 1

C12 /∕7331260 -TIN WASTER 12 1

C/∕2 4/∕19/∕161 DBS- SEAL 9 1

21/∕ /∕07UU760 -APPING SCREW 4,19 4 X

21/∕61 /∕07A4968 -APPING SCREW 4,19 O 4

213 /∕700U363 PIN 4 1

214 /∕3131469 COMPRESSION SPRING 4 /∕

217 31002963 TOLDER 1

210 U0121868 S-OP RING E63 1

218 3122/∕963 SLIDER 1

219 /∕0723762 COBN-ERSBN< TEAD SCREW M4
,12

/∕

21U 344/∕3/∕6/∕ -TRBS- PLA-E 1

2/∕2 1714/∕062 RE-AINER COMPLE-E 1 X

C12 /∕7000864 PIN 4 1 X

C/∕2 3/∕/∕82U68 ROLLER 1 X

C32 U0121868 S-OP RING E63 1 X

2/∕261 17/∕U4867 RE-AINER COMPLE-E , 1

C12 /∕092846U PIN 4 1

C/∕2 17/∕U7260 ROLLER COMPLE-E 1

C32 U0121868 S-OP RING E63 1

2/∕1 97/∕04060 NAME PLA-E 4331D 1

2/∕/∕ 10729U60 ROD 1

2/∕3 /∕079U46/∕ T.S.SE- SCREWKCBP POIN-( M0,
9

1

2/∕4 34413860 SLIDE PLA-E 1

2/∕7 4/∕10U/∕60 GAS<E- 1

2/∕0 U0122460 RE-AINING RING KE,-( S69 1

2/∕8 /∕1/∕21268 NEEDLE HEARING 028 1

2/∕9 U/∕/∕1/∕068 TE,. SOC<E- TEAD HOL- M4,10 /∕

2/∕U 17/∕47469 CRAN< COMPLE-E 1

232 /∕738U/∕6/∕ )LA- WASTER /∕0 1

231 /∕7381762 )LA- WASTER 0 1

23/∕ 3448U/∕64 HALANCE PLA-E 1



233 /∕70/∕9U62 PIN 0 1

234 3448U/∕64 HALANCE PLA-E 1

237 /∕7381762 )LA- WASTER 0 1

230 /∕7381762 )LA- WASTER 0 1

238 /∕7014369 PIN 0 1

239 3441346/∕ PBST PLA-E 1

23U /∕738U/∕6/∕ )LA- WASTER /∕0 1

242 /∕1/∕2436/∕ NEEDLE HEARING 912 1

241 /∕7391164 )LA- WASTER 7 1

24/∕ /∕70/∕3763 PIN 7 1

243 /∕/∕04/∕960 TELICAL GEAR 71 1

244 /∕1/∕2436/∕ NEEDLE HEARING 912 1

247 /∕7313U62 )LA- WASTER 9 1

240 /∕70/∕996/∕ PIN 9 1

248 /∕0013461 -APPING SCREW S- 4,9 3

249 3448U160 MO-OR HRAC<E- 1

24U /∕0723762 COBN-ERSBN< TEAD SCREW M4
,12

1

272 0/∕U83762 DC MO-OR 1/∕* 1

C12 /∕/∕039769 TELICAL GEAR 9 1

D12 INC. 08509

271 193/∕0860 TOBSING SE- 1

D12 INC. 350U582

27/∕ /∕8/∕/∕3163 LE*ER 18 1

273 /∕3131469 COMPRESSION SPRING 4 1

274 /∕1022960 S-EEL HALL 4 1

277 U0121967 S-OP RING E67 1

270 31099361 HASE 1

278 33143768 CLAMP PLA-E 1

279 3444436U HASE PLA-E 1

27U U/∕/∕1/∕068 TE,. SOC<E- TEAD HOL- M4,10 1

202 /∕0027768 TE,. SOC<E- TEAD HOL- M7,9 4

201 3/∕/∕9U369 SA)E-V WIRE 1

20/∕ /∕7381762 )LA- WASTER 0 1

203 34489463 SEAL PLA-E 1

204 44312067 )EL- 126/∕2 1

207 U112206/∕ PAN TEAD SCREW M3,9 1

200 03138/∕69 CON-ROLLER 1

208 1U1U8163 CARHON HRBST CH6432 1

209 043U/∕U63 HRBST TOLDER CAP /∕

20U U3112/∕62 TE,. NB- M4 1

282 91U29263 MA<I-A LAHEL 1

A21 34473/∕62 SE- PLA-E 1 X

A2/∕ 414U3968 HA--ERV CO*ER 1

A23 4177/∕468 AN-I6SPLIN-ERING DE*ICE 1

A24 893/∕216/∕ TE,. WRENCT 3 1

A27 8U/∕7/∕/∕61 JIG SAW HLADE H6/∕/∕ 1 X

A2761 A697838 JIGSAW HLADE NO.H/∕/∕ Y 1

A20 8U/∕73960 JIG SAW HLADE H612 1 X

A2061 A6970/∕9 JIGSAW HLADE NO.H12 Y 1

A28 A62/∕/∕U4 JIG SAW HLADE HR613 1 X

A2861 A6978U3 JIGSAW HLADE NO.HR13 Y 1



A29 9/∕477363 PLAS-IC CARRVING CASE 1

C12 41000162 LA-CT /∕

A2U 1U/∕7U864 HA--ERV 1/∕/∕/∕ SE- 1

E21 414U3968 HA--ERV CO*ER 1

E23 1U/∕7U864 HA--ERV 1/∕/∕/∕ SE- 1

A2UCF 1U312264 HA--ERV 1/∕34 SE- 1 X

A2UC
1

1U312264 HA--ERV 1/∕34 SE- O 1

E27 1U312264 HA--ERV 1/∕34 SE- 1 X

E2761 1U312264 HA--ERV 1/∕34 SE- O 1

Please state Parts No. when yo_r order. Print Date 12/20//∕2/∕3


